

Name: _____
 Room #: _____

STAT

ALCOHOL DETOX ADMITTING STANDING ORDERS

1. Admit to _____
2. History & Physical by _____ Date/time notified/Initial _____
3. ATP Assessment (if not done)
4. Full vital signs q 1 hour for total of 4 hours if patient in significant withdrawal, otherwise full vital signs every 4 hours x 48 hours while awake then q shift thereafter.
5. Blood pressure and pulse prior to each medication dose.
6. Detox Assessment q 1 hour for total of 4 hours if patient in significant withdrawal, otherwise q 4hours for 48 hours.
7. Diet: _____
8. Stat Labs/Tests:

- | | |
|-----------------------------------------------------------------|-------------------------------------------------------------------------------------------------------------------------|
| <input type="checkbox"/> CMP (if not done within last 30 days) | <input type="checkbox"/> Serum HCG female patients. Call MD if results positive. |
| <input type="checkbox"/> CBC (if not done within 7 days) | <input type="checkbox"/> Chest x-ray (if not done within last 12 mo). On females: obtain only after negative Serum HCG. |
| <input type="checkbox"/> RPR | |
| <input type="checkbox"/> PT | <input type="checkbox"/> PPD (routine) |
| <input type="checkbox"/> BAL on admission <i>or</i> | <input type="checkbox"/> UA |
| <input type="checkbox"/> BAL <i>Breathalyzer</i> | <input type="checkbox"/> UA for Tox Screen |
| <input type="checkbox"/> EKG (if not done within 6 months) for: | <input type="checkbox"/> HIV Testing and Education |

- Age over 40
- Cocaine used in last 24 hours
- Irregular pulse
- Stat EKG if pulse over 135

Other Labs/Tests:

Name: _____
Room #: _____

STAT

ALCOHOL DETOX ADMITTING STANDING ORDERS

9. Medication:

- Therapeutic multi-vitamin 1 PO every morning
- Thiamine 100 mg IM on admission then
- Thiamine 100 mg PO every morning
- Acetaminophen 650 mg PO every 4 hours PRN for pain, not to exceed 4 doses within 24 hours
- Milk of Magnesia concentrate 10 mL PO at bedtime PRN every day for constipation
- Maalox Plus 30 mL PO PRN q 4 hours for gastric discomfort, not to exceed 4 doses in 24 hours
- Kaolin-pectin 30 mL PO every 4 hours PRN for loose stools
- Trimethobenzamide 200 mg suppository every 12 hours PRN for vomiting or
- Metoclopramide 10 mg PO q 8 hours PRN for vomiting
- Diazepam as per alcohol Detox Orders
- Lorazepam as per alcohol Detox Orders
- _____
- _____
- _____

11. Precautions: EP SP Fall Close Observation for _____

10. May Smoke Patient has been informed of risks of smoking and alternatives

11. Old Charts to Unit

12. ATP Psycho/Social History

13. Patient may enter ATP Program upon completion of ATP Assessment.
***Attendance at AA/NA/CA Meeting requires order from physician.

Physician Signature: _____

Date: _____

Time: _____